
 

   

Submitted To 

 

 

 

 

 

 

Submitted By: 

 

 

 

       

 

ADDENDUM TO THE 
ENVIRONMENTAL, 

SOCIAL, AND 
CULTURAL HERITAGE 
IMPACT ASSESSMENT 

FOR THE HEBRON 
REGIONAL 

WASTEWATER 
TREATMENT PLANT 

 

FINAL REPORT 

26th May, 2021 

Eng. Sadi Ali 
General Director  
Projects Management Unit 
Palestinian Water Authority  
Tel: +970 2 2987665 Gaza: +970 8 
2827409 
Fax: +970 2 2987336 Gaza: +970 8 

2826630 

Email: sali@pwa-gpmu.org  

 

EcoConServ Environmental Solutions 
12 El-Saleh Ayoub St., Zamalek, 
Cairo, Egypt 11211 
Tel: + 20 2 2735907/Fax: + 20227365397 
E-mail: genena@ecoconserv.com 
URL: http://www.ecoconserv.com 

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
[...]
Figure 19: Khelit Wafy Site ............................................................................................................................ 152 

Figure 20: Khelit Sharbatti Site ..................................................................................................................... 152 

Figure 21: Proposed location of sump pump within plant ....................................................................... 154 

Figure 22: Typical plan and cross section of sump pump ........................................................................ 154 

Figure 23: Relevant stakeholders in each administrative level ................................................................. 164 

Figure 24: Photos of interviews with representatives of the people of EL Heila ................................. 167 

Figure 25: Photos of scoping consultation activities ................................................................................. 169 

Figure 26: Photos of the first public consultation session ........................................................................ 178 

Figure 27: Photos of the second public consultation session .................................................................. 186 

Figure 28: Photos of the second public consultation session .................................................................. 196 

Figure 29: Grievance Cycle ............................................................................................................................ 224 

 

 



Addendum to the ESCHIA for the HRWWTP Project                                       Executive Summary 

    xii 

EXECUTIVE SUMMARY 

Background 

The City of Hebron in the south eastern section of the West Bank/Palestine is served by a combined 

sewer system which provides sewer services to some 77% of the city. There is currently no 

wastewater treatment plant at the end of the sewer system and therefore, most of the sewage 

intercepted by the sewers runs untreated along Wadi As-Sameen until it reaches the green line to 

Shokeit where it is eventually treated by the Israelis.  

This untreated waste flows for about 40 km along the Wadi, causing damage to the eastern aquifer 

and the communities which border the Wadi along the way. Also, because of the Wadi’s location 

in a recharge area that discharges to the West Mountain Aquifer Basin (described in Impacts 

on Groundwater Quality), the groundwater is at continuous risk of contamination.  

This was identified as a serious issue as far back as the 1970s. In order to address the outstanding 

issue within the Hebron Governorate, the Palestinian Authority requested support from the donor 

community for this project - the Hebron Governorate Regional Wastewater Management Project, 

which would be financed by a consortium of multilateral and bilateral partners including the l‘agence 

française de développement (afd), the European Union (EU) and the World Bank (WB). 

ESCHIA Objectives 

The purpose of the ESCHIA is to ensure that environmental, social, cultural heritage impacts are 

identified, screened and classified (or categorized) right at the design stage of the phases and 

components of the HRWWTP so that mitigation measures and social and environmental 

management plans are well developed to avoid or reduce irreversible or serious negative impacts 

which could affect both the population and the environment to manageable levels. 

According to the Terms of Reference (TOR) issued by PWA and EQA, specific objectives of this 

consultancy assignment include the following: 

• Conduct, prepare and provide (ESCHIA) in order to fully comply with Palestinian 

environmental law, to support the sustainability of the expected project outputs and to 

obtain EQA’s approval; 

• Identify the possible environmental, social and cultural heritage impacts of the infrastructure 

component of the project; 

• Identify any potential temporary or permanent land acquisition requirements associated with 

civil works; 

• Design and prepare an environmental, social and cultural heritage management plan 

(ESCHMP) to manage, mitigate, and monitor any possible negative impacts during the 

construction and operation phases of the project 

• Conduct a capacity assessment of the implementing party of the ESCHMP and provide 

recommendations for any capacity building needs. 



Addendum to the ESCHIA for the HRWWTP Project                                       Executive Summary 

    xiii 

Project Description 

Flow design and wastewater pollutant loads 

The design of the HRWWTP will follow the natural flow pattern to the maximum extent possible, as 

the line will continue along the course of the valley until the proposed site of the station, and its 

design will be based on the amount of wastewater flowing from the sewage network of the city of 

Hebron, taking into account the rainwater that flows directly into the sewage network.  

The wastewater plant will be initially designed to serve the residents of the city of Hebron according 

to population forecasts, to serve in the future neighboring communities such as Yatta, al-Fawwar 

camp, Hadb al-Fawwar, Halhul, Bani Naim, and al-Rayyah. It should be noted here that industrial 

activities in the southern region of Hebron, such as stone saws, slaughterhouses, and laundries, will 

not be connected to the proposed treatment plant. 

Industrial discharge  

Stone cutting slurry 

The stone cutting activity generates important quantity of slurry, a mix of water and suspended solid. 

Their intermittent discharges in the sewer system will produce a shock load to the HRWWTP 

comparable to a non-point source impact. 

Important load of TSS overtaking momentarily the normal loading ranges will have a detrimental 

effect on the process and a direct impact of the stability of the treatment. 

Tanneries  

The tanneries located in a cluster of the Hebron industrial zone discharge their wastewater in the 

municipal network. The flow from the tanning stage of the process containing chromium is 

segregated from the rest of the flow and it is conveyed to a storage tank for pre-treatment. The 

pretreatment consists in a chemical precipitation to transform the soluble chromium in a solid form 

to make it settle and then collect it with the sludge before its transfer to an appropriate dumping site. 

The result of the survey is that the total quantity of chromium treated monthly on-site in the 

pretreatment facility is 180 to 200 kg. The chromium removal pre-treatment is processed in a batch 

mode (4 shifts per week; 7 m3 of IWW treated per shift). For each shift, 12,5 kg of chrome (200 

kg/month and 16 shifts per month) are treated and removed. This quantity, even if untreated and 

discharged in 3 hours in the municipal network, will not represent a risk due to an important dilution 

of the tanneries IWW with the main flow (average daily flow of the HRWWTP = 22 500 m3/day). 

However, the risk assessment is based on the actual activity of the tanneries cluster and does not 

provide any guarantee for the future, even if the factory owners have mentioned the slow-down of 

their activity during the last years. A monitoring program is requested to identify any changes in the 

chromium discharges in the municipal sewerage system. 

Dairy industries 

According to the “ FEASIBILITY STUDY AND DESIGN OF INDUSTRIAL EFFLUENTS 

MANAGEMENT SCHEME, information collected during the site visit in the two dairies (Al Jebrini 

& Al Juneidi) indicates that whey proteins, a by-product from the milk processed for cheese and 

Labaneh production, are  discharged in the municipal sewer. Whey protein are highly biodegradable 



Addendum to the ESCHIA for the HRWWTP Project                                       Executive Summary 

    xiv 

substance and the quantities discharged in the wastewater could be an explanation of the increase in 

BOD5 concentration. However, when compared with the conceptual design criteria of the 

HRWWTP, the total daily COD load discharged by the two dairies factories is less than 10% of the 

treatment capacity of the plant for COD (3 t vs 34,7 t) and can be accepted without compromising 

the global functioning of the sewerage system. 

Other industries 

The volumes discharged and the pollutant loads from slaughterhouse, Olive Mill, Tahina activities and 

other industries are low when compared with the capacity of the HRWWTP defined by the Contractor 

ALKE in its conceptual design (less than 2%) and the plant can treat all these industrial effluents 

without impacting its treatment capacity. 

Wastewater Treatment at HRWWTP 

The HRWWTP will be constructed for secondary treatment of the current wastewater stream 

discharged in Wadi As-Samen.  

In the preparation stage of the project (during the feasibility stage), alternative wastewater treatment 

options for the HRWWTP were reviewed and two reference designs were analysed based on a Multi 

Criteria Approach.  The final biological treatment process selected relies on activated sludge 

treatment, a proven and well established technology. 

The wastewater treatment process will   be an activated sludge process, with   a single treatment   

stage   with   extended   aeration, with   nitrification   and   denitrification   and   the phosphorus 

biological / chemical removal.  The sludge stabilization shall be performed by anaerobic sludge 

digestion. 

This   project   has principally been designed for the   stage 1 facilities, (225,580 people equivalents 

or 22,500 m3/day on an average yearly basis) but must allow for possible expansion of the plant in 

the future to meet. the total stage 2 capacity (455,500 people equivalents or 43,500 m3/day) by 

logical spacial reservations. 

The wastewater flows into the   inlet chamber located at the inlet of the automatic coarse screens 

where online water quality measurements are performed. Coarse screenings will automatically be 

dropped into a container at ground level.  After passing through the coarse screens, the wastewater 

flows to the inlet pumping station where it is lifted up to allow free flow by gravity through the 

wastewater treatment plant. 

Wastewater is then transferred to fine screens where fine screenings are removed, washed and 

dewatered and transferred to containers. 

From the fine screening channels, the wastewater flows to the combined aerated grit and grease 

removal tanks.  Grit will be removed in order to reduce the risk of damage to the mechanical 

installations in the treatment units and grease is removed to avoid unpleasant conditions caused by 

malodorous floating sludge. 

Settled grit will be treated in the classifier and transported to containers.  Retained grease will be 

scraped off to the grease collector and then discharged to truck for final disposal. 



Addendum to the ESCHIA for the HRWWTP Project                                       Executive Summary 

    xv 

After passing the grit and grease removal tanks, the wastewater flows into a distribution chamber 

where it is either automatically by-passed or sent to biological treatment stage according to signal 

received from the early warning system monitoring. 

In the primary sedimentation tanks, a major part of the suspended solids and organic matter is 

removed. Clarified wastewater is drawn from overflow weirs at the surface and the settled primary 

sludge is concentrated at the bottom hopper before withdrawal. The settled primary sludge will be 

collected into the sludge cone and will be transferred by primary sludge pumps in to the gravity pre-

thickening tank. 

Scum formed on the surface of the primary sedimentations will be retained in the clarifiers and 

scraped off to a scum pumping station. 

From the primary sedimentation tank, wastewater flows to a channel where it is distributed evenly 

to the anaerobic and activated sludge tanks. Biological phosphorus removal will be realized in 

anaerobic mixing tanks. Also ferric chloride shall be dosed for chemical phosphorus treatment. 

After anaerobic mixing tank, wastewater shall flow to the activated sludge tanks. In the aeration 

tanks biological decomposition of organic matter takes place by means of micro-organisms 

(activated sludge) suspended in the wastewater. The biological processes for decomposition of the 

organic matter requires continuous oxygen supply. In order to obtain the maximum operational 

stability and keep power consumption low, mixing and the aeration shall be separated. Oxygen will 

be supplied from blowers through bottom mounted diffusers. The output of the blowers shall 

be automatically controlled in correspondence with the actual oxygen concentration in the activated 

sludge tanks. The suspension of activated sludge shall be provided by slowly rotating propeller 

mixers. 

The biological processes continuously create new micro-organisms (activated sludge). An equivalent 

amount of sludge shall be removed from the process tank as biological excess sludge. 

The activated sludge liquor will be collected from the activated sludge tanks and distributed into the 

secondary clarifiers. in the clarifiers, suspended sludge and treated wastewater will be separated by 

sedimentation. The treated wastewater shall be drawn from the surface by overflow weirs and the 

settled sludge shall be concentrated in the bottom hoppers. The concentrated sludge shall be 

returned to the activated sludge tanks to secure  sufficient quantities of activated sludge in the tanks. 

The return sludge pumping will be proportional to the influent flow. Scum formed on the surface of 

the clarifiers will be retained in the clarifiers and scraped off to a scum pumping station. 

The clarified effluent shall be transferred to the chlorine contact tank for final disinfection.  

Primary sludge will be transferred to conventional gravity thickener to increase DS content. This 

process will increase dry solids content of the primary sludge by up to 5 — 6 % DS. Thickened 

primary sludge will be pumped directly to the digester by pre thickened sludge pumps. 

The excess biological sludge will be pumped by excess sludge pumps to the mechanical sludge 

thickening unit. Coagulation takes place by the addition of polymer to the sludge. Thickened excess 

sludge will be transferred by mechanically thickened excess sludge pumps to sludge digester for 

stabilization. 



Addendum to the ESCHIA for the HRWWTP Project                                       Executive Summary 

    xvi 

The most common anaerobic process used for the treatment of sludge is a mesophilic fully mixed 

digester where the sludge is heated to approximately 35°C. The gas produced in the digesters will be 

utilized in a combined heat and power plant and excess gas shall be burned in a gas flare. 

To prevent struvite (magnesium phosphate ammonium) precipitating in the digesters and in 

downstream processes and piping, ferric chloride will be dosed into the feed sludge of the digesters. 

The ferric chloride reacts with the inorganic phosphate to prevent the phosphate from forming 

struvite. 

The digested sludge will be stored in digested sludge pumping station and later on fed to the belt 

filter press for final dewatering. Coagulation will take place by the addition of polymer to the sludge. 

Dewatered sludge will be transferred via screw conveyor to on to sludge containers. 

Concentrate and filtrate water from excess sludge thickening and dewatering process is then 

directed to supernatant pumping station. 

The HRWWTP will be constructed for secondary treatment of the current wastewater stream 

discharged in Wadi As-Samen, and reduction of nutrient loads reaching the Wadi the aquifer; 

The conventional HRWWTP activated sludge treatment plant comprise the following main elements:  

▪ Inlet pumping station 

▪ Preliminary treatment including screens and grit removal 

▪ Primary sedementation tank 

▪ Primary sludge pumping station 

▪ Equalization tanks 

▪ Aeration tank 

▪ Blower building 

▪ Final sedementation tanks 

▪ Return activated and surplus sludge pumping station 

▪ Chlorine contact tank 

▪ NaOCl dosing plant 

▪ Gravity prethickener 

▪ Sludge mechanical thickening  and dewatering building 

▪ Sludge pumping station 

▪ Filterate pumping station for thickened sludge 

▪ Digester 

▪ Desulpharisation unit 

▪ Digested sludge storage tank  



Addendum to the ESCHIA for the HRWWTP Project                                       Executive Summary 

    xvii 

Environmental Impacts Assessment During Construction and 

Operational Phases 

The key receptors which the Consultant has considered include  

1. Air (air quality and ambient noise);  

2. Soil (soil quality, erosion, landscape);  

3. Water (water quality and resource consumption);  

4. Biological environment (Flora and Fauna);  

5. Human environment (Occupational health & safety, Community safety, Visual impacts, 

Cultural heritage and Archaeology impacts, traffic impacts and the Socio-economic and 

Health impacts)  

During construction 

Waste Handling and Disposal Impacts 

The waste generated fall into one of two categories: 

▪ Excavation waste: While soil sample results proved trace metals to be negligible, soil needs 

to be handled with care to mitigate environmental risks of improper disposal, especially since 

it was a runway for highly biologically concentrated wastewater. Mitigation measures and 

screening criteria to prevent such impacts are detailed in the ESMP. 

▪ Human wastes generated by construction labor, including sewage and garbage collected 

from labor camps in HRWWTP locations. Disposal of sewage and garbage generated from 

construction labor, if not transported to adequate sites, will be a continuation of the existing 

sanitation situation and contribute, although to a relatively low extend, to the deterioration 

of water quality. It is therefore necessary that a solid waste management plan is formulated 

and implemented. The ESMP has recommended measures for sound management of such 

waste. 

In general impacts of waste handling during the construction of the HRWWTP should be 

considered of Low significance if mitigated and will be controlled by applying the mitigation 

measures related to waste management included in the management plan.  

Noise  

Traffic jam, noise/vibration caused by the heavy vehicles transporting huge amounts of materials and 

disposed soil will be considered. These issues can be prevented by a proper selection of access route 

and a restriction of the time for transportation. 

Noise will also be experienced during construction activities, especially those associated with the use 

of heavy machinery i.e. use of cranes, heavy trucks and generators. Noise resulting equipment vary 

from continuous sources, such as cranes and trucks, to intermittent impacts, from excavation works.  

The vulnerable groups who are susceptible to the construction noise impacts are : 

▪ The construction workers 

▪ The neighboring residential areas 



Addendum to the ESCHIA for the HRWWTP Project                                       Executive Summary 

    xviii 

The distance between the plant and the closest neighboring community are as described in 

“Hebron Site Location and surrounding communities” in section 7.1. 

Tools and equipment that will be utilized during the construction phase are not known at this point 

yet; however these were identified based on the Consultant’s experience and data collected by the 

consultant from other similar projects.  

Standards specified for noise intensity and exposure duration for the working environment listed in 

the ESCHMP, should be respected during construction.  

The noise emitted during the construction of the HRWWTP will be high at the source and will 

decrease as the equipment moves away from source. The source is a moving point, which originates 

at the location of construction activities at each point in time. The closest residential area falls about 
[...]
There is more than a 40m difference in elevation between the high and low spots on the site 

and significant land levelling will be required before the site can be made suitable for plant 

construction. The site is also relatively isolated and there would be need for construction of 

new access roads and installation of new water and power lines to the proposed plant 

location. (ESCHIA/ESCHMP 2013) 

2.3 Staging and Future Expansion 

The proposed plant was intended to serve as the first stage of an eventual Regional 

Wastewater Treatment Plant. This first stage of the project was originally designed to serve 

275,000 persons and was envisaged that expansions in the future be made to serve the entire 

projected regional population of 500,000 persons as funding becomes available.  

These projections were recalculated using the latest 2017 statistics shown in Table 3 below. It 

is worth noting that the population forecast yielded for the 10-year design period is 274,264 

(up to the year 2032). 

2.4 Environmental Considerations 

Providing wastewater collection and treatment will significantly improve the quality of life and 

reduce contamination of surface and groundwater sources in the Hebron area including the 

impacts on the Eastern aquifer and western aquifer. However, the construction of the 

wastewater treatment systems may temporarily affect the existing environmental and natural 

settings.  



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            19 

Complete details of measures to be undertaken to protect the environment and to mitigate 

any adverse environmental impacts are included in the Environmental Impact Assessment 

this report.  

2.4.1 Wastewater characteristics  

Since the influent contains high concentrations of industrial wastes, the treatment system 

should be sufficiently robust and flexible to resist the impact of these components and must 

be able to remove them from the wastewater.  This is further discussed in the Environmental 

Baseline Chapter. 

2.4.2 Status of Previous Studies 

The major documents referred to in this addendum, are the 2013/2014 ESCHIA document, 

the bidding document, the feasibility study and the USAID report on Industrial waste. All of 

the latter documents date back to the year 2012.  

2.5 Existing Wastewater Flows  

This section is an update to section 3.3 of the original ESCHIA.  In 2012, flows and loads 

were initially developed using mathematical models. The mathematical models were 

reproduced using a current population counts, for different average water use rates 

wastewater contribution rate of 80% of water use.  

Using the PCBS new 2017 census, and carrying out the same analysis, assuming a 3-year 

construction period and a design capacity of 10 years for stage 1, the mathematical flow 

models were replicated. 

2.5.1 Assumption and basic data used in developing projections 

The baseline and projections (2015-2045) of future wastewater flows have been established using 

the following assumptions and basic data: 

• Current Populations taken from the Palestinian Central Bureau of Statistics (PBCS). 

• Projected Population Growth Rates taken from   the PBCS. 

• Per Capita Water Use projections were obtained from the Capacity Enhancement of the water 

and sanitation department in Hebron Municipality Masterplan, 2012 as no recent projections existed in this 

regard 

Table 2: Projected growth rate per year 

Year Projected growth rate per year, %  

2015 2020 2.7 

2020 2025 2.3 

2025 2030 2.0 

2030 2035 1.8 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            20 

Year Projected growth rate per year, %  

2035 2040 1.8 

2040 2045 1.8 

 

2.5.2 Population and flow projections 

Table 3: Summary of Projected Connected Populations 

Year % of annual population increase  Population 

2017   201,063 

2018   206,492 

2019 0.027 212,067 

2020   216,945 

2021   221,934 

2022   227,039 

2023   232,261 

2024 0.023 237,603 

2025   242,355 

2026   247,202 

2027   252,146 

2028   257,189 

2029 0.02 262,332 

2030   267,054 

2031   271,861 

2032   276,755 

2033   281,737 

2034   286,808 

2035   291,970 

2036   297,226 

2037   302,576 

2038   308,022 

2039   313,567 

2040   319,211 

2041   324,957 

2042   330,806 

2043   336,760 

2044   342,822 

2045 0.018 348,993 

 
While the design year according to the bidding documents still remains 2027, it is 

expected to shift to 2033, taking the same 12-year planning period into consideration. 

For this reason, the flow was projected for both years, and three scenarios were created 

for each: 

1. Scenario 1: No change in water consumption occurs (remains 69.1) and the 

percentage of people connected remains 77%.  

2. Scenario 2: Water consumption reaches 120 l/c/d according to the normal 

consumption per capita, but the percentage of people connected remains 77%.  



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            21 

3. Scenario 3 is the maximum flow scenario, where Water consumption reaches 

120 l/c/d and 100 % of the Hebron municipality are connected to the sewer 

network. 

Table 4: Estimated waste water contributed to the sewer system projections 

Design 
year 

liters 
per 
capita 

% 
sewerage 

Flow Notes 

2027 69.1 77* 10,733 
Minimum Flow scenario- Increase only as a result of 
natural increase in population 

2033 69.1 77 11,992 
Minimum Flow scenario- Increase only as a result of 
natural increase in population 

2027 120 77 18,639 
Increase as a result of increased water consumption and 
population increase 

2033 120 77 20,826 
Increase as a result of increased water consumption and 
population increase 

2027 120 100 24,206 

Maximum Flow scenario- Increase as a result of 
increased water consumption, population increase and 
sewage network covering all of Hebron municipality  

2033 120 100 27,047 

Maximum Flow scenario- Increase as a result of 
increased water consumption, population increase and 
sewage network covering all of Hebron municipality  

* According to the numbers obtained from Hebron Municipality 

2.5.3 Diurnal and Storm water Peak flows 

For this study, the same diurnal peaking factor of 2.5 proposed in the ESCHIA 2013 will be put 

forward for use throughout the year. The HWWTP should also be designed to treat the first 

flush and a storm water using a peaking factor of 1.5, which gives rise to an overall storm water 

peaking factor of 3.75. 

The resulting peak dry weather flow and the peak wet weather flows are presented in the Table 

below.  

Table 5: Wastewater flow Projections for year 2033 

Parameter Unit   

Average daily flow m3/d 20,826 

Average hourly flow m3/h 867.75 

Diurnal peaking factor - 2.5 

Diurnal peak flow m3/h 2,169 

Storm water peaking factor - 1.5 

Stormwater flow m3/h 3,254 

 

The mathematical models for flow and loads was verified based on actual monitoring of the 

flows in the sewer system immediately before discharge to the Wadi in 2013. This was done by 

conducting a one-week wastewater sampling and flow monitoring campaign taking 

measurements in two locations. At the time, the sampling locations were selected in areas 

considered representative of all the potentially serviced areas.   



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            22 

The average combined wastewater flow rate for the Hebron Municipality samples from the two 

locations taken at that time was found to be 444.0 m³/h or 10,660 cubic meters per day, numbers 

which were in agreement with the numerical model.  

In agreement with PWA, the consultant was asked to re conduct the flow and load measurements 

in parallel with the ESCHIA addendum study. Owing to challenges faced in required budget, 

accessibility to manholes, security issues and difficulties finding reliable labs to carry out the 

measurement, both the method of execution, duration and locations differed to those in the 

original study.   

Comparing the results, 2018 flow measurements carried out were found to be significantly 

different from those measured in 2012. For this reason, it was agreed that the mathematical 

calculations alone are considered and that it will be the consultant’s responsibility to verify the 

results.  

2.5.4 Wastewater Pollution Loads 

Based on the montoring of wastewater loads conducted in Hebron, a review of loads used in 

other wastewater treatment plants being designed in the west bank and the consultant’s own 

experience in many countries, the specific wastewater loads as indicated in Table 6 were 

recommended.  

Table 6: Specific wastewater loads 

Parameter Unit Value 

Specific BOD load gpcd 60 

Specific COD load gpcd 140 

Specific TSS Load gpcd 60 

Specific TN load gpcd 10.8 

Specific TP load gpcd 1.9 

Source: (Feasibility Study, 2012) 

2.6  Wastewater Treatment at HRWWTP 

2.6.1 Project Components and Wastewater Treatment Concept  

The HRWWTP will be constructed for secondary treatment of the current wastewater stream 

discharged in Wadi As-Samen, and reduction of nutrient loads in the Wadi and infiltrating in the 

aquifer; 

In the preparation stage of the project, alternative wastewater treatment options for the 

HRWWTP were reviewed and two reference designs were analysed.  The proposed 

conceptual plant design is based on Activated Sludge System following a review and 

evaluation of several options using a Multi Criteria Approach. 

The type of activated sludge system recommended for the HRWWTP is a proven technology. 

Nitrification and denitrification are achieved by internal recirculation of mixed activated sludge 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            23 

and wastewater through aerobic and anoxic zones in the activated sludge basin. Sludge 

stabilization for both primary and secondary sludge is achieved by external aerobic or anaerobic 

sludge stabilization. 

The conventional activated sludge system consists of the following main elements as shown in 

the schematic Figure 1.   

 

Figure 1: Activated sludge system proposed 

As currently conceived, the plant will include: 

▪ Influent Pump station 

▪ Preliminary treatment including Screens and Grit Removal 

▪ Equalization Tank 

▪ Primary Clarifiers 

▪ Biological treatment for Nitrification and denitrification using Activated sludge basins with 

aerobic and anaerobic sections  

▪ Air Blowers 

▪ Secondary clarifiers 

▪ Effluent filters 

▪ Clorine disinfection room  

▪ Sludge Handling systems including gravity sludge thickeners; sludge digesters and Sludge 

Dewatering systems  

▪ Chemical Feed facilities as needed 

▪ Administrative and maintenance buildings as needed 

▪ Auxiliary facilities such as fire fighting systems, plant water systems, sludge and scum pumping 

systems and final solids disposal facilities.  

2.6.2 Pumping station  

Non-clog centrifugal pumps will be used for most applications. Submersible pumps will be 

used in sumps and dry pit pumps will be used for most WWTP process applications. Grit 

pumps will be recessed impeller type with hardened impellers and casing.  

It is envisaged that a minimum of four duty and one standby submersible pump will be installed 

in the pump station for the stage 1 flows. The variable speed pumps will be controlled by level 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            24 

controllers in the pump station. High level alarms and low-level cut-off will also be provided. The 

pumps will operate in a lead/lag configuration with manually rotated duty pumps. The pumping 

station will receive internal return flows (e.g. from sludge treatment, wash water from screenings).  

Storm water overflow weir and a manual control penstock will be maintained on the main inlet 

chamber of the WWTP for the purpose of providing overflow of the excess water over the storm 

water flow. 

2.6.3 Screens  

Screening is the first unit operation used at wastewater treatment plants (WWTPs). Screening 

removes objects such as rags, paper, plastics, and metals to prevent damage and clogging of 

downstream equipment, piping, and appurtenances.  

The HRWWTP treatment plants will operate in two screening steps, coarse and fine screens. 

The coarse screens will be applied as a first screening step to remove large solids, rags, and debris 

from wastewater, and will have a maximum width of 25 mm.  

The inlet to the treatment works is of mechanical bar screen type, similar to a climber screen. As 

a second screening step, 6mm fine screens are provided to remove material that may create 

operation and maintenance problems in downstream processes. The system will include at least 

two automatic fine screens, each capable of handling the full storm water flow in the event that 

one screen is not operational.  The screen will be low maintenance and designed for severe duty 

service. 

The screens shall be automatically cleaned by washing and brushing or by raking. The 

cleaning cycle shall operate on the differential water level across the screens. Non-potable 

water shall be used for flushing of the screening material. Reject water shall gravitate to the 

channels of the screens. Screenings are washed, pressed and collected in two separate 

containers for removal. Isolation of the screens is made via manually actuated penstocks. 

Two isolation penstocks shall be provided to allow full isolation of each screen. Penstock 

frames shall be of stainless steel with doors of a suitable composite plastic material.  

Containers shall be covered by an air extraction hood during filling to minimise obnoxious 

smells and connected to a stainless-steel ventilation duct connected to the ventilation system. 

The requirements for the screening containers are that they must be draining through a 

screen at the bottom and that the water shall be discharged through a 60 mm stopcock above 

a large floor drain.  

The mechanical installation of the screens comprises, but is not limited to, the following 

equipment: 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            25 

▪ 2 fine screens; 

▪ Screw conveyers; 

▪ Connecting pieces between screens and conveyers; 

▪ Compactors with press-pipes; 

▪ Screenings washing systems using non-potable-water supplied from the non-

potable-water system (could be combined with compactor); 

▪ Screening containers (2 duty, 1 exchange). 

 

2.6.4 Grit and grease removal  

Grit includes sand, gravel, cinder, or other heavy solid materials that are “heavier” (higher 

specific gravity) than the organic biodegradable solids in the wastewater. Removal of grit prevents 

unnecessary abrasion and wear of mechanical equipment, grit deposition in pipelines and 

channels, and accumulation of grit in anaerobic digesters and aeration basins.  

The grit system will be vortex type grit removal system.  The grit will be pumped to a grit 

classifier.  The grit classifier will wash and dewater the grit to reduce process odors. The 

removal of settled grit from the grit chambers to a grit dewatering device shall take place by 

one submersible grit pump.  

The pumped grit/water mixture shall be dewatered with a dewatering device. The dewatered 

grit shall be delivered to a grit container via a screw. The requirements for the grit containers 

are that they must be draining the water through screens and that the water shall be 

discharged.  

The HRWWTP grit removal will be carried out before primary or secondary treatment. The 

system is expected to achieve a removal rate of at least 95%, at a grit size greater than 0.25 mm 

and 65% of grit greater than 0.1 mm in size with a specific gravity of 2,650 kg/m³. grease and 

scum shall be removed through an upper scraper that skims the scum, grease and floatable matter 

from the surface of the passive zone towards a scum pit.  

2.6.5 Equalization Tank 

The equalization tank will be installed after the primary sedimentation tank to side stream 

influent wastewater in case the measured quality is not suitable for biological treatment. 

wastewater will be directed to Equalization Tank via gravity by means of the distribution 

chamber if: 

▪ receiving wastewater quality in early warning system is not suitable for biological 

treatment (inhibition is more than 15%), wastewater will be directed to equalization basin 

to protect the biological treatment. 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            26 

▪ If receiving wastewater quantity exceeds the storm flow design capacity (sizing upon 

which all primary treatment units like screens, inlet pumping station and grit/grease 

chamber is sized), excess flow will be directed to equalization basin to protect the 

biological treatment. 

The diverted excess waste water will be stored until wastewater flow is low, after which it 

is transferred back to the system (e.g. at night time) 

2.6.6 Primary sedimentation  

Primary sedimentation removes settleable solids from a wastewater before biologically treating it 

for dissolved organics. If primary sedimentation is applied, there will be at least 2 process units. 

Each unit shall be capable to handle full hydraulic and solids loads and the settled sludge shall be 

not less than 5%. It will also be equipped with an automatic scum removal facility, from which 

scum is diverted to sump and taken separately to thickener and scum treatment. Scum grease and 

floatable matter will be transported to thickener and dewatering separate from the internal sewer 

system.  

The Primary Sedimentation Tank design has been done according to high TSS removal rate 

of 60 % for average flow conditions versus highest hydraulic retention time of 2.2 hrs. 

During storm flow conditions the hydraulic retention time will be 0.9 hrs. and solids removal 

rate will be expected about 50 % in the worst case. 

Besides, the scraper bridge travelling speed will be selected in order to let the settled sludge 

on the tank bottom to be scraped by the scraper bottom arm. 

On the other hand, the SS load is not a major parameter on the design of Primary 

Sedimentation Tanks and generally vary between 1,5 to 34 kg/m2/d. For Hebron WWTP 

Primary Sedimentation Tank solid load will be around 29 kg/m2/d. 

Therefore, there will be no need to provide lamella settlers to provide additional surface for 

particles to settle and the selected Primary Sedimentation Tank surface area and the volume 

will have enough reservation for reaching the expected SS removal efficiency. 

Additionally, the sludge hoppers at the tank bottom are dimensioned (V=73,6 m3) to handle 

the settled sludge volume (298 m3/d) for about 4 hrs. Actually, the Primary Sedimentation 

Sludge Pumps will operate for 12 hrs. per day having a capacity of 25 m3/h for each. (2 

main, 1 standby). 

After Primary Sedimentation Tank, the wastewater will be directed to Equalization Tank via 

gravity by means of the distribution chamber because of two reasons as follows, 

▪ If receiving wastewater quality in early warning system is not suitable for 

biological treatment (inhibition is more than 15%), wastewater will be directed to 

equalization basin to protect the biological treatment. 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            27 

▪ All primary treatment units like screens, inlet pumping station and grit/grease 

chamber will be sized according to storm water flow. If receiving wastewater 

quantity is higher than the storm flow, excess flow will be directed to equalization 

basin to protect the biological treatment. 

The by-pass and distribution chamber will be maintained adjacent to the Primary 

Sedimentation Tank and if above cases occurs during the operation, the overflow weirs will 

have the opportunity to direct the wastewater either to Equalization Tank or to discharge to 

Wadi As-Samen for worst cases. The overflow weir penstocks will have automatic control 

and will take position according to the measured flow and load together with operators 

control and decision.  

2.6.7 Activated sludge reactor  

The common activated sludge process is a suspended growth process where the microorganisms 

are mixed with the wastewater. Activated sludge process system will have primary and final 

sedimentation in which the activated sludge volume can be developed for various activated 

sludge processes such as the Modified Lubzack Ettinger (MLE) approach as proposed in the 

FS2005, or the Carrousel approach; According to the concept design, at least two digester 

reactors are to be provided, and a minimum retention time at average flows with both reactors in 

operation  will be 30 days. 

Each Activated Sludge Tank is divided in different zones: Anoxic Denitrification zone and 

Aerobic Nitrification zone. 

Aeration will be carried out by fine bubble diffusers with suitably sized blowers.  

Mixers in denitrification zones shall keep the sludge suspended and prevent precipitation of 

the sludge. The anoxic zone mixers will be submersible high speed mixers with constant 

speed motors. 

The aeration sections and mixers shall be placed thus that the best possible aeration and 

mixing is achieved and sediments and scum are minimised. The rotational speed of the 

mixers shall not disturb the biological process. 

Installations for the Activated Sludge Tanks comprise, but are not limited to, the following 

equipment: 

▪ Air supply pipes;  

▪ Aeration headers;  

▪ Mixers; 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            28 

▪ Outlet weirs;  

▪ Platforms;  

▪ Stairs; 

▪ Lifting equipment; 

In biological treatment based on activated sludge (classical activated sludge, extended aeration, 

SBR or similar), multiple blowers shall be designed according to the principle if one blower fails 

still 100% of the required aeration capacity remains. They will have a minimum efficiency of 

blowers shall be 75%. The blowers will be equipped with variable capacity capable of supplying 

air from 45% to 100% of design capacity of the specific blower.  

2.6.8 Clarifiers (Final sedimentation) 

The secondary clarifiers follow the activated sludge units and are designed to remove 

biomass formed during biological treatment and other solids present in the influent to the 

biological treatment unit. In addition to the clarification of the waste water, the secondary 

clarifier performs some thickening of the biological sludge that accumulates in it.  

Two clarifiers will be used for separating treated wastewater from sludge. The clarifiers will 

be centre drive type, supported on a stationary influent column with flow entering at the 

bottom of the column and flowing upward into an energy dissipating inlet. Clarified effluent 

will overflow a peripheral v-notch weir into an in-board effluent launder. A scum baffle will 

prevent scum from overflowing the weir. 

The mechanical installations to be furnished include an inlet, sludge pipes to the return 

sludge pumping station, rotating scrapers with all equipment including weir plates fixed to 

the outlet channel. Sludge evacuation system from the tanks shall be adapted to the geometry 

of the tanks. The sludge outlet flow shall be controlled by means of the return sludge pumps 

(frequency controlled).  

The mechanical installation for the final setting tanks comprises, but is not limited to, the 

following equipment: 

▪ half rotating bridge (walkway) including carriage; 

▪ central bearing construction; 

▪ scraper mechanism; 

▪ sludge evacuation system; 

▪ dive baffle; 

▪ “V” notch weir plates; 

▪ inlet diffuser drum; 



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            29 

▪ (train) rail construction at the topside of the tank wall.  

2.6.9 Effluent post-treatment  

If it is necessary to store biologically treated water, effluent, wash water or similar, then these 

buffers are regarded as integrated parts of the effluent post treatment system.  

Storage tank materials will be resistant to corrosion caused by any chemicals that may be used in 

the treatment process.  

Effluent Storage will be collected in the Service Water Tank to provide enough reserved water 

volume for fire-fighting according to local conditions. Flushing and wash water of equipment 

such as Screens, Grit Classifier etc. will be also supplied from Service Water Tank.  

In order to meet the requirements for fecal coli, effluent has to be disinfected. Two possible 

options for disinfection are UV-disinfection or chlorination. Preference is given to chlorination 

disinfection as it has some distinctive benefits when compared to UV disinfection. 

Chlorination will be used for economic considerations. As UV is expensive and its energy 

consumption is high. According to U.S. EPA guidelines for water reuse for irrigation, the 

residual chlorine should not exceed 1 mg/L. In order to adjust the chlorine dosage to 

achieve 1 mg/L residual chlorine on the effluent, the residual chlorine will be detected 

via online CL analyzer on the effluent of Chlorine Contact Tank. 

2.6.10 Sludge thickening 

Sludge from primary sedimentation tanks and excess activated sludge will be thickened in gravity 

thickeners. Objective is to increase the dry-solid content and by doing so reducing the total flow 

to the digesters. One thickener is used for primary sludge, and two thickeners for secondary 

sludge 

2.6.11 Sludge Digestion 

Sludge is digested in anaerobic digesters under mesophilic conditions (temperature of 32oC). The 

hydraulic retention time of the digester is 22 days, which is sufficient to achieve substantial 

degradation of sludge. Furthermore, after digestion sludge is stabilized and easy to handle. Under 

these conditions organic matter is converted into biogas that can be collected and used as fuel in 

a CHG-set that produces electricity. Furthermore, the heat generated by the plant is to be used 

for keeping the temperature in the digesters on the appropriate level. 

For emergency situation and disruption of the CHG a flare is to be installed to be able to burn 

excess gas if needed. The electricity can partly cover the electricity consumption of the 

HRWWTP 

2.6.12 Sludge dewatering  

After digestion sludge will be thickened and dewatered using mechanical equipment, namely a 

belt-filter press.  



Addendum to the ESCHIA for the HRWWTP Project                           Final Report 

                                                                                                            30 